
1910 (2008/01) 

Ministry of  
the Environment 

Safe Drinking Water  
Branch 

Ottawa District Office 
2430 Don Reid Dr. 
Ottawa ON  K1H 1E1 

 

Ministère de  
l’Environnement 

Direction du contrôle de la qualité de 
l’eau potable 

Bureau du district d’Ottawa 
2430, chemin Don Reid 
Ottawa (Ontario)  K1H 1E1 

 
 
 
December 13, 2010 
 
Ms. Michelle Larose    
CAO/ Clerk 
The Town of Deep River 
P. O. Box 400  
100 Deep River Road  
Deep River, Ontario 
K0J 1P0 
Email: mlarose@deepriver.on.ca 
 
 
 
Attention: Ms. Michelle Larose, CAO/Clerk 
 
Dear Ms. Larose: 
 
Re: Drinking-Water System Inspection Program - 2010-11 Inspection Report 
 The Deep River Drinking Water System – Inspection Number 1- 8CZR5 
[...]
bsymondson@ocwa.com  

-  Mr. Brad Sweet, Cluster Manager, Ottawa Valley Hub, Ontario Clean Water Agency, 560 
Abbie Lane, Petawawa, ON K8H 2X2, Email: bsweet@ocwa.com 

- Mrs. Brenda Royce, Process and Compliance Technician, Ottawa Valley Hub, Ontario Clean 
Water Agency, 560 Abbie Lane, Petawawa, ON K8H 2X2, Em ail: broyce@ocwa.com 

 
 
c: File SI-RE-DR-RI-540 (2010) 
 
 



DEEP RIVER  DRINKING WATER SYSTEM

Ministry of the Environment

Drinking Water System Inspection Report

1-8CZR5Inspection Number:
Oct 19, 2010Date of Inspection:

220000923DWS Number:

Inspected By: Don Munro



 

Ministry of the Environment 
Drinking Water System Inspection Report

 

    

Table of Contents:           Page No. 
 
OWNER INFORMATION 2 
INSPECTION DETAILS 2 
DRINKING WATER SYSTEM COMPONENTS DESCRIPTION 2 
INSPECTION SUMMARY 9 
      Introduction 9 

Source 10 
      Capacity Assessment 10 
      Treatment Processes 11 
       Distribution System 13 
      Operations Manuals 13 

 Logbooks 13 
      Contingency/Emergency Planning 14 
      Security 14 
      Certification and Training 14 
      Water Quality Monitoring 15 
      Water Quality Assessment 21 
      Reporting & Corrective Actions 21 
      Other Inspection Findings 23 
NON-COMPLIANCE WITH REGULATORY REQUIREMENTS AND 
ACTIONS REQUIRED 

24 

SUMMARY OF BEST PRACTICE ISSUES AND RECOMMENDATIONS 25 
SIGNATURES 26 
APPENDIX A - DRINKING WATER SYSTEM COMPONENTS 
DESCRIPTION 

 

APPENDIX B - AUDIT SAMPLE RESULTS  
APPENDIX C – CERTIFICATE(S) OF APPROVAL  
APPENDIX D – PERMIT TO TAKE WATER  
APPENDIX E - INSPECTION RATING RECORD  
APPENDIX F - INSPECTION RATING RECORD METHODOLOGY  
 



OWNER INFORMATION:

100
DEEP RIVER ROAD Rd
DEEP RIVER

ON K0J 1P0

Street Number:
Street Name:

Unit Identifier:

City:

Province: Postal Code:

Company Name: DEEP RIVER, THE CORPORATION OF THE

Oct 19, 2010

Announced

Date of Inspection:

Inspection Type:

Nov 25, 2009Date of Previous Inspection:

1-8CZR5Inspection Number:

220000923DWS Number:

Large Municipal ResidentialDWS Category:

INSPECTION  DETAILS:
DEEP RIVER  DRINKING WATER SYSTEMDWS Name:

DWS Address: 177 RIVER RD

County/District: Deep River

District/Area Office: Ottawa District

DRINKING WATER SYSTEM COMPONENTS DESCRIPTION

SOURCE  WATERSite (Name):
Type: Sub Type:Source Surface Water

The Deep River Water Treatment Plant (WTP) obtains raw water from the Ottawa River.  The Ottawa
River watershed comprises an extensive drainage basin (approximately 146,000 square kilometers)
with approximately 40% of the watershed entering the river upstream of the town.  Land use upstream
of Deep River is predominantly undeveloped forest with limited agricultural, forestry and mining
activity. The communities upstream of Deep River include Rolphton, Stonecliffe, Deux Rivieres,
Mattawa and Temiskaming.  Other activities include the Rapides-des-Joachims (Da Swisha)
Hydroelectric Generating Station, the Mattawa Hydroelectric Generating Station, Driftwood Provincial
Park, Ottawa Valley Railway and Trans Canada Highway No. 17.

The Ottawa River water quality is characterized by low turbidity (0.8 - 5.3 NTU), moderate to high
colour (4 - 60 TCU), and low alkalinity (9 - 34 mg/L as CaCO3), which is typical for Northern Ontario,
as stated in the Design Brief (December 2004) by Jp2g Consultants Inc.  Results of sampling and
testing between January 2000 and March 2003 indicate the pH ranges between 6.72 and 7.78; and
Dissolved Organic Carbon (DOC) ranges from 5 - 7.4.  With respect to microbiological contamination
of the raw water, the Engineer's Report prepared by Azurix North America Engineering Corp. (January
2001) outlines that sewage bypassing at upstream municipalities is of concern.  Azurix concludes that
E. coli is present in approximately 50% of raw water samples, and total coliforms are present in about
75% of samples. The intake works for the Deep River Water Treatment Plant consists of a 750 mm
diameter intake extending approximately 91 metres into the Ottawa River terminating at a depth of
approximately 9 metres below the surface.

Comments:

Ministry of the Environment
Drinking Water System Inspection Report

Page 2 of 26 on 09/12/2010 (dd/mm/yyyy)Report Generated for munrodo
DWS #: 220000923

Date of Inspection:  19/10/2010 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



LOW LIFT PUMPING STATIONSite (Name):
Type: Sub Type:Source Pumphouse

Raw water from the Ottawa River is supplied to the WTP by the Low Lift Pumping Station. The low lift
pumping station consists of a 9.14 m by 1.52 m by 5.64 m deep low lift pump well and above ground
building, equipped with two (2) vertical turbine pumps, one nominal capacity 71 L/s or 6,100 m3/d and
one nominal capacity 141 L/s or 12,200 m3/d, and one (1) submersible pump nominal capacity of 83.1
L/s at 25 metres TDH or 7,171 m3/d; and a raw water main from the low lift pumping station to the
water treatment plant.

Two stainless steel coarse screens are in place, but unused and unserviceable, at the intake of the
wet well. The Amendment to the Design Brief (December 2007) states that cost overruns necessitated
a re-design of the low lift pumping station.  The revised design incorporates two existing vertical
turbine pumps plus adding a new submersible low lift pump.  As noted in the Design Brief (December
2004), the floor of the existing pump house is below the 100 year flood level.  Flood proofing of the
pumping facility will be accomplished by (i) installing all new electrical gear above the 100 year flood
elevation and (ii) providing a continuous wall around the building with top above 100 year flood level.
The raw water wet well has reasonably tight hatches to prevent surface water from entering from the
top in this building.  It was reported that the firm raw water capacity of this plant, with the largest pump
out of service, is approximately 14,340 m3/d, with a net treated water capacity of 13,638 m3/d.

It appears that the above changes have been implemented within the low lift pumping station.

Comments:

WATER TREATMENT PROCESSSite (Name):
Type: Sub Type:Treated Water POE Treatment Facility

The original Deep River WTP (circa. 1945) was located at 176 River Road (which is now the low lift
pumping station), and consisted of coarse screening with chlorine disinfection.  The treatment process
was upgraded to a conventional filtration plant with three pre-fabricated package units with chlorine
and chlorine dioxide disinfection in 1972. This plant was decommissioned and dismantled during the
upgrades in July 2007.

The new water treatment plant now comprises of the following:

•  an in-line static mixer, 300 mm diameter;

•  three (3) package flocculation and clarification (Actiflo) units, each rated at raw water flow rate of
4,773 m3/d, consisting of: a rapid mixing basin, an injection chamber, a maturation chamber and a
high rate ballasted settling basin, scraper and inclined tube settlers; four (4) sand recirculation pumps
(three duty and one standby); three (3) hydrocyclones; electrical and mechanical equipment and
control;

•  3 dual media sand and anthracite filters each with a surface area of 18.9 m2; for a total area of 56.7
m2;

•  two (2) air scour blowers equipped with 18.6 kW motor (one duty, one standby);

•  two (2) backwash variable speed vertical turbine pumps (one duty, one standby) each rated at 236
L/s at a TDH of 22 m;

•  piping and control to facilitate filter to waste;

•  electrical and mechanical equipment and control;

•  two clear wells, one with a capacity of 1,364 m3, and a second with a capacity of 1,507 m3; and two
pump wells, one with a capacity of 90 m3 and the other with a capacity of 110 m3;

•  four (4) vertical turbine high lift pumps (three duty, one standby), each rated at 87 L/s at a TDH of 82
m;

Comments:

Ministry of the Environment
Drinking Water System Inspection Report

Page 3 of 26 on 09/12/2010 (dd/mm/yyyy)Report Generated for munrodo
DWS #: 220000923

Date of Inspection:  19/10/2010 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



•  a gaseous chlorine disinfection system consisting of two (2) banks of four (4) 68.2 kg cylinders (one
bank duty, one bank standby) and eight (8) weigh scales, three (3) V-notch chlorinators;

•  chlorine solution lines, one leading to an injection point at the filter outlet header prior to the clear
wells, and the other leading to an injection point in the pump well upstream of the high lift header; and,

•  a chlorine gas scrubber system.

The chemical storage and feed systems consist of the following:

•  a primary coagulant (Alum) feed system consisting of one (1) 6,600 L tank and one (1) 21,200 L
capacity liquid coagulant tank, one (1) 3100 L day tank and two (2) (one duty, one standby) chemical
feed metering pumps with a flow capacity of 40 L/hr and chemical feed line prior to the Actiflo units;

•  pH/alkalinity adjustment consisting of two (2) 51,200 L per tank capacity liquid caustic soda, two (2)
3100 L day tanks and four (4) (two duty, two standby) chemical feed metering pumps with a flow
capacity of 60 L/hr each and chemical feed lines to the raw water pipe (pre-alkalinity) just upstream of
the static mixer, and to the distribution header;

•  coagulant aid for the water treatment clarifiers consisting of 2 dry polymer preparation systems each
consisting of 3100 L dissolving tank with mixer; 4 (3 duty, 1 standby) chemical feed metering pumps
with a flow capacity of 90 L/hr each and chemical feed lines to the three package treatment units
injection chambers;

•  coagulant aid for the wastewater clarifier unit consisting of 2 dry polymer preparation systems each
consisting of 3100 L dissolving tank with mixer; 3 (2 duty, 1 standby) chemical feed metering pumps
with a flow capacity of 45 L/hr each and chemical feed lines to the hydrocyclones reject pipe, and to
surge tank pumps discharge pipe;

•  coagulant aid for the dewatering centrifuge consisting of one 3100 L dissolving tank with mixer, 2
dry polymer preparation systems each consisting of 2 (1 duty, 1 standby) chemical feed metering
pumps with a flow capacity of 90 L/hr each and chemical feed lines to the sludge dewatering
centrifuge inlet; and,

•  dechlorination chemical (sodium bisulfite) feed system (which is currently not operational) consisting
of one 210 L storage tank and 2 (one duty, one standby) chemical feed metering pumps with a flow
capacity of 2 L/hr each and chemical feed line to the wastewater clarifier supernatant discharge pipe;
and,

•  hydrofluosilicic acid feed system consisting of one 210 L storage tank and two (one duty, one
standby) chemical feed metering pumps with a flow capacity of 4 L/hr each and chemical feed line to
the distribution header.

It was reported that the chemical feed metering pumps are flow-paced; and that they are not equipped
with automatic switchover capabilities.

Process instrumentation for the WTP consists of nine (9) turbidimeters continuously monitoring the
raw water, Actiflo units (clarified water), filter effluent, treated water and the wastewater clarifier
supernatant; six (6) pH meters continuously monitoring the raw water feed to clarifiers after the static
mixer, Actiflo units (at the end of each unit prior to the filters), treated water prior to and after final pH
adjustment; two (2) chlorine residual analyzers continuously monitoring the treated water at the end of
the clear wells and before leaving the WTP (on the discharge header); one sulfite ion monitor
continuously monitoring the wastewater clarifier supernatant discharge pipe; and a fluoride ion
analyzer continuously monitoring the fluoride residual in the treated water on the distribution header.

The residue management facility (wastewater treatment) consists of two filter backwash wastewater
surge tanks, each approximately 113 m3, equipped with two transfer pumps; wastewater tube settlers
clarifier with supernatant discharge line to the river; and a sludge thickener tank equipped with two
sludge pumps that convey the thickened sludge to a dewatering centrifuge with supernatant discharge
to wastewater surge tanks.

WATER TREATMENT SYSTEMSite (Name):
Type: Sub Type:Treated Water POE Treatment Facility

Ministry of the Environment
Drinking Water System Inspection Report

Page 4 of 26 on 09/12/2010 (dd/mm/yyyy)Report Generated for munrodo
DWS #: 220000923

Date of Inspection:  19/10/2010 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



The WTP is equipped with a standby 600 kW diesel generator complete with fuel storage tank to run
the generator for 24 hours under full load; a Human Machine Interface (HMI); and a SCADA system
connected to all project PLCs, with supervising personnel computer located in the office.

It was reported that the WTP is equipped with a loop for the pH adjustment, and that the operating
authority has been having issues with adjusting the pH of the raw water.  It was reported that the
optimum range for pH in the raw water entering the Actiflo units is 6.5 to 6.8; and that the Actiflo units
will not convey water to the next stage in the treatment process if the pH target is not met.  The pH
target can be achieved by pace to flow or with a control loop.

At the time of the inspection, it was reported that the water treatment plant is only operating two of the
three Actiflo units due to low demand in the system.  The operating authority rotates the operation of
the three Actiflo units.

It was reported that AECL purchased one of the Actiflo units for the Deep River Water Treatment
Plant.

It was reported that approximately one to two bags (each bag is 20 kg) of microsand are used each
week, as the treatment system loses approximately 5% of the microsand due to the plugging of the
hydrocyclones.  The Actiflo process is a high rate settling process that combines the advantages of
ballasted flocculation and lamella clarification; and is comprised of a rapid mixing basin in the first
chamber to start coagulation; a second chamber where microsand and polymer are injected to allow,
with a vigorous mixing, a high probability of contact between the coagulated solids and the
polyelectrolyte-microsand.  Finally, a slower mixing occurs in the third chamber, which enables the
maturation and thickening of the flocs.  These three stages occur in a total contact time of only 8
minutes. They are followed by a high velocity lamella clarification by ballasting the flocs with
microsand.  Separation of the sludge from the microsand is achieved by using hydrocyclones.  The
heavier microsand particles are discharged through the underflow of the hydrocyclones and re-
injected in the second chamber.  The fines and lighter sludge particles move up with the major fraction
of the water out through the vortex overflow and are discharged to the wastewater lamella clarifier.

The new water treatment plant came on-line producing water in July 2007.

It was reported that the following chemicals are used in the water treatment process:

- Liquid Alum (aluminum sulphate) supplied by Kemira Water Solutions Inc;

- Sodium Hydroxide (Caustic Soda) supplied by ClearTech;

- Fluoride supplied by Min-Chem Canada;

- Caustic soda supplied by ClearTech;

- Microsand supplied by U.S. Silica Sand (John Meunier);

- Chlorine Gas supplied by Brenntag; and,

- Actiflo Polymer (Magnifloc LT27AG) supplied by CIBA Specialty.

The Amendment to the Design Brief shows that the coagulant dosage required is 30 mg/L; chemical
feed pump flow specified is 40 L/hr; and a maximum dose achievable of 41.7 mg/L.

At the time of this inspection, it was reported that the fluoridation system is operational; but that the
sodium bisulfite feed system was not being used even though the process wastewater treatment
system is operational.  It was reported that there is no need to dechlorinate the supernatant being
discharged to the Ottawa River as there is no chlorine present in the supernatant being discharged to
the river.  Operators should ensure the sulfite ion monitor is operational to ensure that there is no
[...]
Ontario Ministry of Environment
Central Laboratory - Resources Road

Login: C180980

FINAL REPORT (manager)

**** REPRINTED ****
Print date: By REPORTADMIN

Page 2 of 7

C180980-0001

C180980-0004

C180980-0003

C180980-0002

2200009237406

2200009238008

2200009238008

2200009238008

PLANT EFFLUENT TAP TREATED
CHLORINATION

DEEP RIVER HOSPITAL TREATED
CHLORINATION

DEEP RIVER OUTFITTERS TREATED
CHLORINATION

TOWN HALL TREATED CHLORINATION

Sample Location Description

Sample Location Description

Sample Location Description

Sample Location Description

20 OCT 2010

20 OCT 2010

20 OCT 2010

20 OCT 2010

5

5

5

5

DM100

DM103

DM102

DM101

Field Id

Field Id

Field Id

Field Id

WD

WD WD WD

WD

WD

E3226A

E3144B E3226A E3473

E3226A

E3226A

Sampling 

Sampling 

Sampling 

Sampling 

Date 

Date 

Date 

Date 

Time 

Time 

Time 

Time 

Zone

Zone

Zone

Zone

MOE*LIMS Products Requested:

MOE*LIMS Products Requested:

MOE*LIMS Products Requested:

MOE*LIMS Products Requested:

10:00

09:00

09:15

09:30

PA3226

VOL3144 PA3226 PB3473

PA3226

PA3226

Sample Comment Description

Sample Comment Description

Sample Comment Description

Sample Comment Description

Station ID

Station ID

Station ID

Station ID

Sample ID

Sample ID

Sample ID

Sample ID

Information

Information

Information

Information

Sampler

Sampler

Sampler

Sampler



Nov. 05, 2010 08:06 AM

Ontario Ministry of Environment
Central Laboratory - Resources Road

Login: C180980

FINAL REPORT (manager)

**** REPRINTED ****
Print date: By REPORTADMIN

Page 3 of 7



Nov. 05, 2010 08:06 AM

Ontario Ministry of Environment
Central Laboratory - Resources Road

Login: C180980

FINAL REPORT (manager)

**** REPRINTED ****
Print date: By REPORTADMIN

Page 4 of 7

Listid Parmname

DM100 DM101 DM102
C180980-0001 C180980-0002 C180980-0003Sample ID:

2010WD42-00201 2010WD42-00202 2010WD42-00203
2200009237406 2200009238008 2200009238008

20 OCT 2010 20 OCT 2010 20 OCT 2010Collect Date:
PLANT EFFLUENT TAP TREATED

CHLORINATION
TOWN HALL TREATED

CHLORINATION
DEEP RIVER OUTFITTERS
TREATED CHLORINATION

Sample Location Description:

Sample Comments Description:

Field ID:

MOE*LIMS ID:
Station ID:

Value Value ValueUnits Units UnitsQual Qual QualRmk1 Rmk1 Rmk1



Nov. 05, 2010 08:06 AM

Ontario Ministry of Environment
Central Laboratory - Resources Road

Login: C180980

FINAL REPORT (manager)

**** REPRINTED ****
Print date: By REPORTADMIN

Page 5 of 7

3144L1

3473L3

Listid

Chloroethene
1,1-dichloroethene
Dichloromethane
Tert-butyl methyl ether
trans-1,2-dichloroethene
Diisopropylether
1,1-dichloroethane
cis-1,2-dichloroethene
Chloroform
1,1,1-trichloroethane
Carbon tetrachloride
1,2-dichloroethane
Benzene
Trichloroethene
1,2-dichloropropane
Bromodichloromethane
Dichloroacetonitrile
Toluene
1,1,2-trichloroethane
Tetrachloroethene
Dibromochloromethane
1,2-dibromoethane
Chlorobenzene
Ethylbenzene
m- and p-xylene
o-xylene
Styrene
Bromoform
1,1,2,2-tetrachloroethane
1,3-dichlorobenzene
1,4-dichlorobenzene
1,2-dichlorobenzene
Trihalomethanes; total
Lead

Parmname

DM103
C180980-0004Sample ID:

2010WD42-00204
2200009238008

20 OCT 2010Collect Date:
DEEP RIVER HOSPITAL TREATED

CHLORINATION
Sample Location Description:

Sample Comments Description:

Field ID:

MOE*LIMS ID:
Station ID:

Value Units Qual Rmk1

ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L
ug/L

      
<=W
<=W
<=W
<=W
<=W
<=W
<=W

<=W
<=W
<=W
<=W
<=W
<=W

<T
<=W
<=W
<=W
<T
<=W
<=W
<=W
<=W
<=W
<=W
<=W
<=W
<=W
<=W
<=W

+/-1.10

.05

.2

.05

.05

.05

.05

.05
68.5
.05
.2
.05
.05
.05
.05
10.2
3.5
.05
.1
.05
1.0
.1
.05
.05
.05
.05
.05
.5
.2
.05
.05
.05
79.5
13.5 ODW



Nov. 05, 2010 08:06 AM

Ontario Ministry of Environment
Central Laboratory - Resources Road

Login: C180980

FINAL REPORT (manager)

**** REPRINTED ****
Print date: By REPORTADMIN

Page 6 of 7

Sample ID

Sample ID

Sample ID

Sample ID

Sample ID

Sample ID

Sample ID

Sample ID

Sample ID

Listid :

Listid :

Listid :

Listid :

Listid :

Listid :

Listid :

Listid :

Listid :

Parmname 

Parmname 

Parmname 

Parmname 

Parmname 

Parmname 

Parmname 

Parmname 

Parmname 

Value:

Value:

Value:

Value:

Value:

Value:

Value:

Value:

Value:

Qual:

Qual:

Qual:

Qual:

Qual:

Qual:

Qual:

Qual:

Qual:

C180980-0001

C180980-0001

C180980-0001

C180980-0002

C180980-0002

C180980-0002

C180980-0003

C180980-0003

C180980-0003

3226L1

3226L1

3226L1

3226L1

3226L1

3226L1

3226L1

3226L1

3226L1

NT: Total Coliforms

NT: Escherichia coli

NT: Deterioration Indicators

NT: Total Coliforms

NT: Escherichia coli

NT: Deterioration Indicators

NT: Total Coliforms

NT: Escherichia coli

NT: Deterioration Indicators

NDAT

NDAE

NDDN

NDAT

NDAE

NDDN

NDAT

NDAE

NDDN

Absent

Absent

Not Detected

Absent

Absent

Not Detected

Absent

Absent

Not Detected

NO DATA: ABSENT NT: TOTAL COLIFORMS
NO DATA: NOT DETECTED NT: DETERIORATION INDICATORS
A MEASURABLE TRACE AMOUNT:INTERPRET WITH CAUTION
NO MEASURABLE RESPONSE (ZERO): <REPORTED VALUE
ABOVE DRINKING WATER QUALITY STANDARD
NO DATA: ABSENT NT: ESCHERICHIA COLI

CODE          DESCRIPTION

NON-TARGET TEXTUAL RESULT

NDAT
NDDN
<T
<=W
ODW
NDAE

Remark:

Remark:

Remark:

Remark:

Remark:

Remark:

Remark:

Remark:

Remark:



Nov. 05, 2010 08:06 AM

Ontario Ministry of Environment
Central Laboratory - Resources Road

Login: C180980

FINAL REPORT (manager)

**** REPRINTED ****
Print date: By REPORTADMIN

Page 7 of 7

**  End of Report  **

Sample ID

Sample ID

Sample ID

Listid :

Listid :

Listid :

Parmname 

Parmname 

Parmname 

Value:

Value:

Value:

Qual:

Qual:

Qual:

C180980-0004

C180980-0004

C180980-0004

3226L1

3226L1

3226L1

NT: Total Coliforms

NT: Escherichia coli

NT: Deterioration Indicators

NDAT

NDAE

NDDN

Absent

Absent

Not Detected

TEXT COMMENTS

Remark:

Remark:

Remark:

Product Completion

Sample ID Matrix Method Product Analytical Department Completion Date

C180980-0001
C180980-0002
C180980-0003
C180980-0004
C180980-0004
C180980-0004

WD
WD
WD
WD
WD
WD

E3226A
E3226A
E3226A
E3144B
E3226A
E3473

PA3226
PA3226
PA3226
VOL3144
PA3226
PB3473

6510
6510
6510
4410
6510
6410

25-OCT-10
25-OCT-10
25-OCT-10
04-NOV-10
25-OCT-10
03-NOV-10



 

Ministry of the Environment 
Drinking Water System Inspection Report

 

    

 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX C 
 

CERTIFICATE(S) OF APPROVAL  
 



 
 
 

 
Ontario 

Ministry 
of the   
Environment 

Ministère 
de 
l’Environnement 

AMENDED CERTIFICATE OF APPROVAL
MUNICIPAL DRINKING WATER SYSTEMS

NUMBER 1183-6ARNAW
Issue Date: September 15, 2005

 

 
 The Corporation of the Town of Deep River 

PO Box 400, 100 Deep River Road 
Deep River, Ontario 
K0J 1P0 
 

Site Location: Deep River Water Treatment Plant 
177 River Road 
Deep River Town, County of Renfrew 
 

 
Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations 
made thereunder and subject to the limitations thereof, this approval is issued under Part 
V of the Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to: 

 
  The Corporation of the Town of Deep River 
  PO Box 400, 100 Deep River Road 
  Deep River, Ontario 
  K0J 1P0 

 
PART 1 - DRINKING-WATER SYSTEM DESCRIPTION 

 
1.1 for a drinking-water system serving the Town of Deep River, located on River Road 

(NAD 83: UTM Zone 18: 307335.00 m E., 5109295.00 m N.), rated as set out in Part 4, 
consisting of the following: 
 
Proposed Water Works  
(as per Application for Approval dated December 14, 2004) 
 
Low Lift Pumping Station 
 
- a low-lift pumping station consisting of a 9.14 m by 1.52 m by 5.64 m deep low 

lift pump well and above ground building (NAD 83: UTM Zone 18: 307445.00m 
E, 5109325.00m N), equipped with three (3) submersible centrifugal pumps, each 
rated at 48.6 L/s at 23.1m TDH; 

- a 300/350 mm diameter raw water main from the low lift pumping station to the 
water treatment plant; 

 



Water Treatment Plant 
 
Mixing 
- an in-line static mixer, 300 mm diameter; 
 
Flocculation and Clarification 
- two (2) package flocculation and clarification (Actiflo) units, each rated at 4,000 

m3/day, consisting of: 
- a rapid mixing basin, an injection chamber, a maturation chamber and a high rate 

ballasted settling basin, scraper and inclined tube settlers;   
- three (3) sand recirculation pumps and two (2) hydrocyclones; 
- electrical and mechanical equipment and control; 
 
Rapid Sand Filtration 
- two (2) dual media sand anthracite filters each with a surface area of 18.9 m2; 
- two (2) air scour blowers equipped with 18.6 kW motor (one duty, one standby),  
- two (2) backwash variable speed vertical turbine pumps, (one duty, one standby) 

each rated at 236 L/s at a TDH of 22 m; 
- piping and control to facilitate filter to waste; 
- electrical and mechanical equipment and control; 
   
Treated Water Storage 
- one (1) clearwell with a capacity of 1,364 m3 (existing); 
- one (1) clearwell with a capacity of 1,507 m3; 
- one (1) pump well with a capacity of 90 m3; 
- one (1) pump well with a capacity of 110 m3; 
  
High Lift Pumping 
- four (4) vertical turbine high lift pumps, (three duty, one standby) each rated at 87 

L/s at a TDH of 82 m; 
 
Disinfection System 
- gaseous chlorine disinfection system consisting of 68.2 kg gas cylinders and two 

(2) weigh scales, three (3) V– notch chlorinators;  
- chlorine solution lines, one leading to an injection point at the filter outlet header 

prior to the clearwell, and the other leading to an injection point in the pump well 
upstream the high lift header.  

- Chlorine gas scrubber system; 
 
Chemical Storage and Feed Systems 
- Primary Coagulant feed system consisting of one (1) 6,600 L and one (1) 21,200 

L capacity liquid coagulant, one (1) 3100 L day tank and two (2) (one duty, one 
standby) chemical feed metering pumps with a flow capacity of 40 L/hr; 

 
- pH/Alkalinity Adjustment consisting of two (2) 51,200 L per tank capacity liquid 

caustic soda, two (2) 3100 L per tank day tanks and four (4) (two duty, two 



standby) chemical feed metering pumps with a flow capacity of 60 L/hr each and 
chemical feed lines to raw water pipe (pre-alkalinity) just upstream of the static 
mixer, and to the distribution header;  

 
- Coagulant aid for the water treatment clarifiers consisting of two (2) dry polymer 

preparation systems, each consisting of 3100 L dissolving tank with mixer, three 
(3) (two duty, one standby) chemical feed metering pumps with a flow capacity of 
90 L/hr each and chemical feed lines to the two package treatment units injection 
chambers; 

 
- Coagulant aid for the wastewater clarifier consisting of two (2) dry polymer 

preparation systems each consisting of 3100 L dissolving tank with mixer; three 
(3) (two duty, one standby) chemical feed metering pumps with a flow capacity of 
45 L/hr each and chemical feed lines to the hydrocyclones reject pipe, and to 
surge tank pumps discharge pipe;  

 
- Coagulant aid for the dewatering centrifuge consisting of two (2) dry polymer 

preparation systems each consisting of 800 L dissolving tank with mixer; two (2) 
(one duty, one standby) chemical feed metering pumps with a flow capacity of 90 
L/hr each and chemical feed line to the sludge dewatering centrifuge inlet;  

 
- Sodium bisulfite feed system consisting of one (1) 210 L storage tank and two (2) 

(one duty, one standby) chemical feed metering pumps with a flow capacity of 2 
L/hr each and chemical feed line to the wastewater clarifier supernatant discharge 
pipe; 

 
- Hydrofluosilicic acid feed system consisting of one (1) 210 L storage tank and 

two (2) (one duty, one standby) chemical feed metering pumps with a flow 
capacity of 4 L/hr each and chemical feed line to the distribution header; 

 
Process Instrumentation 
- turbidimeters -  one (1) continuous turbidity monitor located on the inlet header to 

the water treatment plant; two (2) continuous turbidity monitors located on the 
clarifier discharge; two (2) continuous turbidity monitors located on the filter 
discharge; one (1) continuous turbidity monitor located on the wastewater clarifier 
supernatant discharge pipe and one (1) continuous turbidity monitor located on 
the distribution header; 

 
- pH meters - two (2) continuous pH monitors located in the clarifiers; one (1) 

continuous pH monitor located on the distribution header prior to final pH 
adjustment and one (1) continuous pH monitor located on the distribution header 
after final pH adjustment; 

 
- chlorine residual analysers - one (1) continuous chlorine analyser located on the 

distribution header prior to final chlorine injection; one (1) continuous chlorine 
analyser located on the distribution header after final chlorine injection;  



 
- sulfite ion monitor - one (1) continuous sulfite ion analyser located on the 

wastewater clarifier supernatant discharge pipe; 
 
- fluoride ion monitor - one (1) continuous fluoride ion analyser located on the 

distribution header; 
  
Residue Management Facility (Wastewater Treatment) 
- two (2) filter backwash wastewater surge tanks, each approximately 113 m3, 

equipped with two transfer pumps;  
- wastewater tube settlers clarifier having a surface area of 21,8 m2 with 

dechlorinated supernatant discharge line to the river; 
- a sludge thickener tank of 179 m3 equipped with two (2) sludge pumps that 

convey the thickened sludge to a dewatering centrifuge with supernatant 
discharge to wastewater surge tanks; 

 
Stand-By Power Facility 
One (1) standby 600 kW diesel generator complete with fuel storage tank to run the 
generator for 24 hours under full load;  
 
Miscellaneous 
all associated piping, electrical and mechanical equipment, ventilation, monitoring, 
control, metering, alarm systems, and instrumentation and SCADA system connected to 
all project PLCs located in the control room of the water treatment plant building.  
 
Decommissioning 
Upon completion of the new works the following works are to be decommissioned: 
- Existing package water treatment plant units and chemical systems 
- Disinfection system including chlorine dioxide system 
- Existing wastewater tank and sludge lagoons 
 
Existing Water Works 
(as per the Engineer's Report entitled Deep River Water Treatment Plant, dated January 
26, 2001, prepared by Axurix North America Engineering Corp.) 
 
Intake Works 
 
- a 750 mm diameter intake extending approximately 91 meters into the Ottawa 

River terminating at a depth of approximately 9 meters below the surface; 
 
Low Lift Pumping Station 
 
- a low-lift pumping station consisting of a 9.14 m by  1.52 m by  5.64 m  deep low 

lift pump well and above ground building (NAD 83: UTM Zone 18: 307445.00 m 
E., 5109325.00 m N.), equipped with one (1) “summer” vertical turbine pump 
rated at 204 L/s  at a TDH of 90 m equipped with a 150 kW motor, and one (1) 



“winter” vertical turbine pump rated at 81 L/s  at a TDH of 90 m equipped with a 
75 kW motor;  

 
- a 350 mm diameter watermain from the low lift pumping station to the water 

treatment plant; 
 
Treatment Works  consisting of the following: 
 
Rapid Mix 
 
- one (1)  2.25 kW in-line mechanical mixer located upstream of packaged 

treatment plants to provide rapid mixing of coagulant; 
 
Flocculation, Clarification, Filtration 
 
- three (3) prefabricated package treatment plants each rated at 4,546 m3/d and each 

incorporating: 
 - a 50.3 m3 flocculation basin equipped with a 0.37 kW motorized 

mechanical flocculator; 
 - a settling basin with 35.6 m2 settling area, complete with inclined tubes to 

assist settling;   
 - a rapid sand  filter bed  of filter area  15.4 m2, having a rated  filtration  

capacity of 4,546m3/d;   
 - a treated water discharge pump with butterfly control valve rated at 52.3 

L/s at  TDH of 12.2m; 
 
Treated Water Storage 
 
- one (1) 19.5 m by 22.6 m by 3.1 m SWD unbaffled clearwell, with total volume 

of 1,364 m3 

 

Disinfection System 
 
- a chlorine gas feed system consisting of  two (2) yoke mounted 113 kg/d 

chlorinators mounted on 68.2 kg cylinders, a dual-cylinder weight scales, 
rotometer and injector; with two chlorine solution lines, one leading to a pre-
chlorination injection point located ahead of the rapid mix unit, and the other 
leading to the chlorine dioxide generation system described below; 

 
 - a chlorine dioxide generation system employing chlorine gas and a sodium 

chlorite solution;  consisting of one (1) chlorinator (same as above), one 
(1) 250 L sodium chlorite solution tank, one (1) sodium chlorite metering 
pump, a reaction chamber with random packed media, and a generated 
solution line leading to an injection point at the filter outlet header prior to 
the clearwell;  

 



High Lift Pumping 
 
- high lift pumping consisting of two (2) centrifugal pumps, one "summer" pump 

rated at 208 L/s at a TDH of 82 m equipped with a 187 kW motor, and one 
"winter" pump rated at 79.6 L/s at a TDH of 82 m equipped with a 93 kW motor; 
and  

   
Backwash Pump 
 
- one (1) backwash pump serving all three package treatment units rated at 219.7 

L/s at a TDH of 10.7m 
 
Wastewater Treatment  
 
- a wastewater treatment system consisting of one (1) 113 m3 backwash/process 

waste holding tank, equipped with one (1) submersible pump rated at 50 L/s, and 
two (2) 3.6 m deep concrete backwash/process waste settling ponds of 13.7 m2 
settling area, discharging into the Ottawa River; 

 
Chemical Feed Systems 
 
- a soda ash chemical feed system consisting of a dry chemical auger rated at 205 

kg/d, a mixing solution tank, and an eductor to add the prepared solution into the 
process; 

- a lime chemical feed system consisting of a dry chemical auger rated at 205 kg/d, 
a mixing solution tank, and an eductor to add the prepared solution into the 
process; 

- an alum feed system consisting of a 22.7 m3 storage tank and a chemical metering 
pump having a rated capacity of 78.8 L/h; 

- a hydrofluorosilicic acid feed system consisting of two (2) 208 L drums, a 
chemical drum weigh scale and a chemical metering pump having a rated capacity 
of 5.72 L/h; and a spill containment area provided for the chemical drum in-use; 

 
Process Instrumentation 
 
- a free chlorine residual analyzer (measurement range 0 - 5 mg/L) installed on the 

treated water discharge line;  
- three (3) on-line turbidity analyzers (measurement range 0 - 100 NTU), one 

located on the outlet of each filter; 
- one (1) raw water flowmeter (measurement range 0 - 810 m3/hr) located on the 

low lift discharge header; 
- one (1) treated water flowmeter (measurement range 0 - 840 m3/hr) located on the 

high lift discharge header; 
 
Water Storage 
 



a 1,513 m3 elevated water tower located near the water treatment plant, on the corner of 
Deep River Road and Highway 17, south of  the plant;  

 
1.2 all in accordance with the applications and plans and other supporting documents listed in 

Schedule "A", and all other Schedules, which are attached to, and form part of this 
approval, except as specified in the conditions contained herein. 

 
 

PART 2 - DEFINITIONS AND INFORMATION 
 

2.1 Words and phrases not defined in this approval shall be given the same meaning as those 
set out in the Safe Drinking Water Act, 2002, S.O. 2002, c. 32 and any regulations made 
in accordance with that act, unless the context requires otherwise. 

 
2.2 In this approval 
 

“adverse effect”, "contaminant", “impairment” and “natural environment” shall have the 
same meanings as in the Environmental Protection Act, R.S.O.1990, c. E.19 and the 
Ontario Water Resources Act, R.S.O.1990, c. O.40; 
 
"approval" means this entire approval document, issued in accordance with section 36 of 
the SDWA, and includes any schedules to it; 
 
"Director" means a Director appointed pursuant to s. 6 of the SDWA for the purposes of 
Part V of the SDWA; 